



**CERTIFICATE OF TEST**

Reference No. 524253689678

We hereby declare that  
the articles

**(A)Knitted fabric  
(modacrylic cotton fleece fabric in hi-vis yellow color ,350±10gsm)  
(flame retardant fleece fabric)**

**Style No.: KFMOD009 (HOMA)**

Submitted by

Name: **FLAMESAFE WORKWEAR USA LTD**  
Address: **1809 W. FRANKFORD RD.SUITE100,CARROLLTON TX 75007**

**Complies with the requirements of the standards**

**ANSI/ISEA 107-2020 American National Standard for High-Visibility Safety Apparel - Test methods and requirements**

Section 8.1.1 Background and Combined-Performance Materials Prior to Exposure Tests

Section 8.1.2 Colorfastness of Combined-Performance Materials after Xenon Test

Section 8.2.1 Colorfastness to Crocking

Section 8.2.2 Colorfastness to Perspiration

Section 8.2.3 Colorfastness to Domestic Laundry

Section 8.2.3 Color Fastness to Hot Pressing

Section 8.2.3 Colorfastness to Water

Section 8.3 Dimensional Change of Background after Domestic Washing-

After 5 Washes, (105±5)°F, Tumble Dry Permanent Press

Section 8.4.1 Bursting Strength

The full details of the tests and the results are given in test report  
No.: SL52425367883001TX Dated: December 16,2024

This certificate is valid only for the applicant's selected test items and must not be used without the attached test report. This certificate must not be confused neither with the EU type examination certificate released by Notified Body nor with the conformity declaration released by manufacturer.

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

*Sara Gan*



**CERTIFICATE**

**ISSUED ON**

Dec 19, 2024

Issue 1